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L1
Spare parts list

0407-774

base / plus
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L1
Spare parts list

50407-77

base / plus

Pos. No. Order no. Notes. Notes.Order no.Pos. No.
1 6720-01  
2 6740-01  
3 6340-05  
4 6741-05  
5 6741-06  
6 6910-81  
7  D6/17
8 9990-43  
9 6381-13  
10 6840-21  
11  M8 locknut
12  D8/17
13  M8x20
14 6740-20  
15 6320-04  
16 9938-74  
17  M8x16
18 6771-01  
19 6171-09  
20 6174-01  
21 6174-02  
22  M6x12
23  D6/12
24  M6 locknut
25  M6x20
26  M6 nut
27  Lgt. 560 mm
28 6381-17  
   
   
   
   
   
   
   
   
   
   
   
   

   
   
   
   
   

   
   
   
   
   

   
   
   
   
   
   
   
   
   
   

   
   
   
   
   

   
   
   
   
   

   
   
   
   
   
   
   
   
   
   
   
   

   

   

   

   

   
   
   
   
   
   



L1
Spare parts list

0407-786

 base / plus
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L1
Spare parts list

70407-78

 base / plus

Pos. No. Order no. Notes. Notes.Order no.Pos. No.
1 6711-02 120x125
2 6711-21 120x210
3 6311-30  
4 9993-12 Red
5 6311-31  
5 9993-13 White
7 6713-10  
8 6713-11  
9  D8/17
10  M8x10
11 6713-02  
12  M8x20
13 6713-12  
14 6713-13  
15  M8 locknut
16 6716-05  
17 6716-01  
18 6710-03  
19  M8x20
20  D8/25
21 6710-05  
22 6112-01  
23 9934-01  
24  9990-34
25 4412-21 Small
26 4611-00  
27 4412-20 Big
28 6312-03 Left
29 6312-04 Right
30 9937-31 U44
31 9933-25 ø2x10
32 4012-11  
33 4512-12  
34 6711-38  
35 6711-41  
36 6711-03  
37 6711-42  
38 6713-15  
39 6313-20  
   

   
   
   
   
   

   
   
   
   
   

   
   
   
   
   
   
   
   
   
   

   
   
   
   
   

   
   
   
   
   

   
   
   
   
   
   
   
   
   
   
   
   

   

   

   

   

   
   
   
   
   
   



L1
Spare parts list

0407-798

 base / plus
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L1
Spare parts list

90407-79

 base / plus

Pos. No. Order no. Notes. Notes.Order no.Pos. No.
1 6750-02 540/750 rpm
2 4160-01 Right
3 4160-02 Left
4 4056-10  
5 4056-03  
6 4058-05 Right
7 4058-06 Left
8 4161-02 Left
9 4161-01 Right
10 9961-02 M6x10
11 9913-20 M8x10
12 4158-05  
13 4158-10  
14 4560-01 ø20xø30x5
15 9933-02 ø8x40
16 9933-11 ø5x40
17 6751-01 Left
18 6751-02 Right
19 9936-37 35x62x12
20 9950-02 6305-2RS
21 9969-31 M8 Nut
22  M8x16
23 4454-05  
24 4155-04 Right thread
25 9933-12 ø8x45
26 9933-17 ø5x45
27 3265-02 15 Teeth
28 3262-05  
29 3260-04  
30 9963-07 M10x25
31 3260-05  
32 9937-40 I60
33 6157-02  
34 6156-02  
35 9931-56 8x7x25
36 4652-11 17/24 Teeth
37 4652-08  
38 4652-03  
39 4062-05 Left thread
40 9950-03 6206-2RS

47 9990-90  
48 3263-11  
49 3263-12  
50 9931-10  
51 9936-49 38x52x7

   
58 9934-02  
59 4653-02  
60 9990-99 14x20x10
61 4660-00  
62 6150-04  
63  M8 Lock nut
64  D8/17
65  M8x30
66 9936-29 14x22x4

52 3263-13  
53 9965-10 M12x45
54 9965-09 M12x35
55 9985-84  
56 4470-01  

67 9936-28  
68 9937-13 U 14
69 9934-01  
70 9934-31  
71 9930-51  

   
   
   
   
   
   
   
   
   
   
   
   

   

   

   

   

41 4652-01  
42 9928-99 M12
43 9936-10 ø89,5
44 3263-15  
45 3263-20  
46 9936-09 ø94

72 4653-20  
73  D6/17
74  M6x16
75 6150-12 A2 T 2 Left / 2 Right

75 6150-18 A3 T 2 Left / 2 Right
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Notes: 
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